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Y # — L — ABF

WORM CASE GROUP

2 - F a8 ah & w ¥ R 1 ®

E%ﬁ% CODE.§B?. PARTS NAME Q'TY REMARKS
NN =2

A- 1 G08 0101 001 CASE, bevel 1
NN Fr—v2 A

A- 2 | GO8 0102 000 SHAFT, A bevel gear 1
xRy ¥r—v272 B

A- 3 | GO8 0103 001 SHAFT, B bevel gear 1
N Fv— AT —

A- 4 G08 0104 000 COLLER, bevel gear 1
R - egY

A- 5 | GO8 010S 000 GEAR, (L) bevel 1
R Fy— IF

A- 6 | GO8 0106 000 GEAR, (R) bevel 1
=R R,

A- 7 | T12 0207 000 PACKING, case 1
NN r—AR TH

A- 8 | T12 0206 000 LID, bevel case 1
PEDY AFLIN T~

A- 9 [ T12 0312 000 COLLER, 1
To¥a9 XTY2/

A-10 9BB 7202 000 BEARING, 1
H—=n XFY»os

A-11 9BB 6202 000 BEARING, ball 3
Ay o7 W

A-12 | 9RR 3500 005 RING, snap 1
A4 v=n

A-13 | 90S 1535 0702 SEAL, oil 2
FA N V=rn

A-14 90S 1835 0702 SEAL, oil 1
V3v=en F-—

A-15 9KY 0501 602 KEY 2
PAS SV - B S

A-16 | SCR 0601 243 SCREW, with spring washer 4
Vg F—RA

A-17 G08 0111 002 CASE, worm 1
25 AL TNV FREM

A-18 9BB 5120 3001 BEARING, thrust 1
_TNrS vy HHR

A-19 | S69 0122 000 WASHER, bearing support 1
K=n TN

A-20 | 9BB 6003 000 BEARING, ball 2
L7 BT S

A-21 G08 0112 002 WORM 1
FA4r v—=n TL

A-22 90S 1626 0704 SEAL, oil 1
AAn v—=n SL

A-23 90S 1735 0802 SEAL, oil 1
=R 2T

A-24 G08 0113 001 SHAFT, rotor 1
'71-—L b i P 2

A-25 S69 0123 001 WHEEL, worm 1
*—.

A-26 S45 0118 000 KEY 7x22¢ 1
K=y XTFY 22 ¥

A-27 9BB 6004 000 BEARING, ball 2




D — L — ARG

WORM CASE GROUP

REES 21 —- K& S a8 & £ 73 ¥ R ] ¥
NO. CODE NO. PARTS NAME 0" TY REMARKS

AAn v—=n TL

A-28 90S 2035 0704 SEAL, oil 7 2
=R N,k A

A-29 S69 0114 000 PACKING, A case 1
FvEY A Hv

A-30 G08 0201 001 DRIVING PIPE A 1
FA44F FrVOLs hv

A-31 | GO08 0202 001 DRIVING SHAFT NO.1 1
2ty b X2V

A-32 S69 0116 003 SCREW, set 1
Frbh FRES

A-33 9BH 0602 803 BOLT 2
XA H A

A-34 9SW 0600 003 WASHER, spring 2
6h7 THVER F—sie Y

A-35 9PT 1001 003 SCREW 1
V=N Ty

A-36 S0W 1022 200 WASHER, seal 1
Hah YA

A-37 9BT 1001 203 BOLT 1
Fs¥OAhry B A

A-38 G08 0203 000 DRIVING PIPE B 1
230 A A

A-39 9SW 0600 003 WASHER, spring 6
H ok

A-40 9BT 0602 003 BOLT 6
FA= FrNOIP Hr

A-41 G08 0205 002 DRIVING SHAFE NO.2 1
B2 25 4F 2%

A-42 G08 0206 001 SPRING 1
T2 -y‘y' Vsi—

A-43 G08 0207 001 LEVER, clutch 1
0 Yy»7

A-44 90R 1216 000 0-RING 1
25 5F Veim mpoyoie

A-45 | GO8 0208 000 STOPPER,clutch lever 1
SRV F Kb

A-46 9BK 0601 253 BOLT.with spring washer 1
r—=2 SN,%xr B

A-47 S69 0115 000 PACKING.case B 1
K= XTYrry

A-48 9BB 6003 002 BEARING,ball 2RS ]
b o, e

A-49 90W 0816 160 WASP!ER?séal 1 Hinh 0

A-50 9BT 0801 003 é"O}l‘:T‘: M8x10 1 HEmhE2
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« REDUCTION GEAR GROUP




B.

R X v Bk

REDUCTION GEAR GROUP

RitiES 3 - F® S a8 an ES 1 ¥ R 1l 3

NO. CODE NO. PARTS NAME Q' TY REMARKS
7'7-;&“7‘ 7-X

B- 1 G0O8 0121 000 CASE, clutch 1
Kb

B- 2 9BT 0601 403 BOLT M#6x14¢ 1
T S S P

B- 3 | 9BK 0601 853 BOLT, with spring washer Mé6x18¢ 5
V=N Ty o

B- 4 | 90W 0612 160 WASHER, seal 1
O—5— ¥z P1270—=5—87.77

B- 5 9RC 0410 280 CHAIN, roller )~ 2R 6.4 1 28) 7 .
VAR RFTod b

B- 6 G08 0122 000 SPROKET 1
MZ4 49 Fyva

B- 7 9PB 1618 150 BUSHING 1
ZTas o, b WHE

B- 8 | GO8 0123 000 WASHER, sproket 1
R 29 9F

B- 9 | GO8 0124 002 CLUTCH, rotor shaft 2
7T 4F 3%

B-10 G08 0125 002 SPRING, clutch 1
AL, 7 W WH

B-11 9RS 1500 000 RING, snap 154 1
75-;0'7‘ 3"7

B-12 | GO8 0126 000 YOKE, clutch 2
gy b X2 a .

B-13 9BT 0801 075 SCREW, set M8 x 10 2
25 9% T—&

B-14 G08 0127 000 ARM, clutch 2
0o Vr7

B-15 90R 0912 000 0-RING P9 2
Faiv=z2029 /\'.7#7

B-16 | M07 0127 001 PACKING, o0il inlet 1
Favary kv

B-17 | MO7 0128 001 BOLT, oil inlet 1
27y, N X<Xn

B-18 | G08 0128 000 BEVEL, sproket 1
INALNY, NN, =R

B-19 G08 0151 000 BEVEL CASE, 1
7S vyY R4 T

B-20 | GO8 0152 000 PIPE, flange 1
Ny gay J7

B-21 G08 0153 000 SHAFT, 1
XA Fy—

B-22 G08 0154 000 GEAR, bevel 18T 2
NN FA—-

B-23 G08 0155 000 GEAR, bevel 36T 1
R - SR

B-24 GO8 0156 000 SHAFT, 2
NSy ST

B-25 G08 0157 000 PIPE, 2
K= 7Yoo

B-26 9BB 6200 002 BEARING, ball 2RS 2
K= 7Y

B-27 9BB 6201 002 BEARING, ball 2RS 2




B.

R X VB
REDUCTION GEAR GROUP

RELES 2 - F & 5 B ah £ 23 ¥R 1 ¥
NO CODE NO. PARTS NAME Q."TY REMARKS
K—p R7Y 2
B-28 | 9BB 6002 002 BEARING, ball 2RS
RExvE Kt
B-29 | 9BK 0601 653 BOLT, with spring washer Mé6x16¢
SFvE Kk
B-30 9BK 0602 053 BOLT, with spring washer Meéx20¢| 10
KAV KA
B-31 | 9BK 0801 653 BOLT, with spring washer M8x16/¢
s A
B-32 | 9BT 0602 043 BOLT, with spring washer M6x20¢
7‘97 w b B
B-33 | G08 0255 000 BRACKET, B
SYV)—R ==2
B-34 | GO8 0611 000 MARK, grease
~IYY ZT e
B-35 | GOS8 0801 000 SHAFT (L), degzE e
~ryy v IF
B-36 | GOS8 0802 000 SHAFT (R), JedEE
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C.

Jb—L4L - RiR7—L MBF
WHEEL ARM GROUP

FRAME & FRONT

RLES 3 - F &S a8 an £ 73 R i E 3
NO. CODE NO. PARTS NAME Q'TY REMARKS

24 24 VU T—& Hv

C-1 G08 0251 002 ARM ASS'Y 1
AA Y POV T—=4u A

C- 2 | GO8 0252 002 ARM ASS'Y 1
¥y 3azavLr sy

C- 3 G08 0253 001 SUPPORT, side shaft 1
PO S S

C- 4 9BK 0801 653 BOLT M8x16¢ 2
o B S .

C- 5 9BK 0802 053 BOLT M8x20¢ 2
EI7R= Ev

C- 6 MO8 1016 000 PIN, 1
HN b

C- 7 9BT 0601 003 BOLT M6x10¢ 2
77974 A

C- 8 G08 0254 000 BRACKET, A 1 .
7Y

C- 9 9ST 0161 503 PIN, split 1
A O HT—

C-10 G08 0256 000 COLLER, stop 1
X))y T—u 3Iagy

C-11 G08 0257 000 SHAFT, 1
Hr)y FT—bH I ¥

C-12 G08 0258 001 ARM, front wheel (R) 1
¥y F—4u eF)

C-13 | GO8 0259 001 ARM, front wheel (L) 1
7Yy

C-14 9ST 0404 003 PIN, split 4¢x40 ¢ 1
Yae) X Ty—

C-15 | S73 1105 000 | WHEEL ASS'Y 2
7 WHE

C-16 | 9FW 1600 003 WASHER, plain  16¢ 2
7 7

Cc-17 9ST 0302 003 PIN, split 3px20 ¢ 2
WH F

C-18 G08 0260 000 WASHER 1
EST 2% ¥r

C-19 G08 0261 000 PIN, clevis 8$x50 ¢ 1
R ¢

C-20 9RP 0816 003 "R'" PIN 8¢ 1
Kb

C-21 9BT 1001 403 BOLT M10x14 ¢ 1
HrY)y FaoE€Yy FU

C-22 G08 0271 001 AJST.SCREW, front wheel 1
S. B. oS-

C-23 G08 0272 000 COVER, 1
AZAN XY s

C-24 9BB 5100 000 BEARING, thrust 1
$YYF Fub 218

C-25 9NM 1000 053 NUT 1
70 e

C-26 | 9ST 0252 503 PIN, sprit  2.5¢x25¢ 1
ZA bF= Pt B

C-27 G08 0273 001 ARM ASS'Y 1




C.

JL—L - RitR7T — L

FRAME & FRONT WHEEL ARM GROUP

REES 2 - F &S & A ¥ R
NO. CODE NO. PARTS NAME QhTY REMARKS

A4S FavEY Fx-—

C-28 | GO8 0274 001 GEAR, control 1
EZ, % HHF2HF Kat

C-29 | 9BK 0801 663 BOLT, with plain spring washer 2
agZ ZA

C-30 | GO8 0275 000 NAIL, lock 1

sU Y a2 Hnb

C-31 9HB 0604 073 BOLT T7 1
(S

C-32 | 9NP 0600 053 "U" NUT M6 1
252 Faub

C-33 | ONL 0600 003 NUT, lock M6 2
24 pF—= FKFath

C-34 | GO8 0281 000 BOLT 2
2A bF—= TV

C-35 | GO8 0282 000 TIGHTNER, end 2
(P 2 S - B

C-36 | GO8 0283 000 ROD 2
N2 K=n LFZY

C-37 | 9RB 1000 001 BALL, link 2
+5F #MB LAY

C-38 | ONT 1000 113 NUT  P1.25 2
+ b H8

C-39 | ONT 1000 013 NUT P1.25 g
+ v b

C-40 | 9NT 1000 003 NUT  MI10 2
ez HhHR

C-41 9FW 1000 003 WASHER, plain 4
SR WAHR

C-42 | 9SW 1000 003 WASHER, spring MI10 4
Fary Vo= g

C-43 | M08 0922 000 JOINT, change lever 2
Frzry Byl Tadrh 2=

C-44 | 106 0434 000 JOINT, change rod 1
2

C-45 | 9BT 0602 503 BOLT  M6x25 2
Ko b

C-46 | 9BT 0603 003 BOLT  M6x30 2
Sx FHE

C-47 | 9SW 0600 003 WASHER, spring 2
E7 SRxYE Kt

C-48 | 9BK 0801 663 BOLT, with plain spring washer 1
R b

C-49 | 9BT 0801 003 BOLT 1
AAE 42

C-50 | GO8 0291 000 PLATE, guide 1
Ho)y Faus o~

C-51 | GO8 0292 000 HANDLE, 1
At 7 Wy

C-52 | 9RS 1200 000 RING, snap 1
ey 723rx¢ =F)

C-53 | RO1 0616 000 GLIP 1
2 o7 N7

C-54 | S57 0157 000 RING, crip 1




JL—L4L - A7 —L BfE

FRAME & FRONT WHEEL ARM GROUP

REES 2 - F#& 5 a8 ah £ ¥R ¥R i 3
NO . CODE NO. PARTS NAME Q*TY REMARKS
P I U
C-55 | 9BK 0801 653 WASHER, spring M8x16/¢ 2
Hab
C-56 | 9BT 0802 003 BOLT M8x20¢ 2
P A7 AP
C-57 | 90W 0816 160 WASHER, seal 1
REF gy S4T
C-58 | GO8 0293 000 PIPE, reinforce 1
SRpv & K
C-59 | 9BT 0802 553 BOLT, with washer spring 3
H b
C-60 | 9BT 0801 603 BOLT  M8x16¢ 2
SAYH F
C-61 9SW 0600 003 WASHER, spring M6 1
AYss 27 9F =—=2
C-62 | GO8 0605 000 MARK 1 5
Fapo Yy ==
C-63 | S57 0628 000 MARK 2
HYEAY F 39wy <T—27
C-64 | GO8 0604 000 MARK 1

-10-
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3 (%) PO
D . SENDER (LEFT) GROUP

RLES a - &8 a8 AR £ 73 ¥ OR i -3
NO. CODE NO. PARTS NAME Q'Ty REMARKS

FryoRy Y2y (eg))

D- 1 G08 0421 001 PLATE (L), distribute fitting 1
SR H

D- 2 9SW 0800 003 WASHER, spring M8 2
F 9 b :

D- 3 9NT 0800 003 NUT M8 2
SSRHH F

D- 4 9SW 1000 003 WASHER, spring M10 1
F o b

D- 5 | ONT 1000 003 | NUT M10 1
TSy egYH Y

D- 6 G0O8 0425 001 PLATE (L), distribute 1
A T

D- 7 9BK 0601 253 BOLT, 2
FRA L~ hv

D- 8 G08 0432 001 DIVIDER 1
R b

D- 9 9BT 0801 603 BOLT 3
e Sy H R

D-10 9FW 0800 003 WASHER, plain 2
P2y KRA(A)

D-11 G08 0351 000 BOSS (A), fitting 2
A h

D-12 9BT 0801 003 BOLT M8x10¢ 3
rY) vy KA(B)

D-13 G08 0392 001 BOSS (B), fitting 1
b= VN *‘1-97-

D-14 T12 0163 000 CAP, rubber 104 3
Faers3Y) hFT

D-15 G08 0362 000 BRACKET, chain 2
FAvr Fyh

D-16 9NP 0600 040 NUT, nylion 2
NP hi— e RY vR Hy

D-17 G08 0371 000 COVER (L.L), send 1
e TYH R

D-18 S9FW 0800 003 WASHER, plain M8 6
Hoi— bYWy HErb A

D-19 G08 0353 000 BOLT (A), cover fitting 1
hi— pPYvsy Kb B

D-20 G08 0354 000 BOLT (B), cover fitting 3
Faedl) 22

D-21 G08 0375 000 SHAFT, chain 1
Hoi= pYvyr Kapr C

D-22 | GO8 0376 001 BOLT (C), cover fitting 2
~7ay ., A

D-23 GO8 0355 000 SPROCKET (A) 13T 1
A7y, b

D-24 G08 0356 000 SPROCKET 14T 2
£7N R7akl gy b

D-25 G08 0377 000 SPROCKET "'W'" 1
2T, b VI hIF—

D-26 G08 0363 000 COLLAR, sprocket shaft 1
NI GHT RTweru,br hI—-

D-27 G08 0364 000 COLLAR, 1

-12-




D.

WX (%) Bife

SENDER (LEFT) GROUP

RitES 2 - F & B a8 &R & w ¥ R 1% k-3
NO. CODE NO. PARTS NAME O*TY REMARKS
SRR H A
D-28 9SW 1000 003 WASHER, spring MI10 2
Fy b
D-29 9NT 1000 003 NUT  Ml10 2
e S¥H R
D-30 9FW 0500 003 WASHER, plain 5¢x16¢ 2
SR A
D-31 9SW 0500 003 WASHER, spring M5 2
A b
D-32 9BT 0501 003 BOLT M5x10¢ 2
ST ~xI)Y Fe
D-33 G08 0378 000 CHAIN, send 128 ¢ 1
== Fx
D-34 9RC 0420 600 CHAIN, roller 60 ¢ 1
n—5— A4z (A)
D-35 G08 0381 000 SUPPORT (A), roller 1 .
a=3= F¥4x (B)
D-36 G08 0382 000 SUPPORT (B), roller 1
520 % Kb
D-37 9BK 0601 263 BOLT 9
K—=n RFYr7r
D-38 9BB 6001 002 BEARING, ball 4
AP YW
D-39 9RR 2800 005 RING, snap 284 2
LAV IR OF
D-40 G08 0383 000 BRACKET, 1
SR vF HEub
D-41 9BK 0801 253 BOLT M8x12¢ 2
NY Y hR— R Sx Hr
D-42 G08 0385 000 COVER (L.H), send 1
EF233 2% Kb
D-43 9BK 0801 663 BOLT M8x16¢ 9
HR¥x a2 L HFT
D-44 G08 0386 001 B§ACKET SL) 1
F v 28
D-45 | GO8 0367 000 CHAIN FITTING 1
F a0y hoi-
D-46 G08 0368 000 COVER 1
eI RFxY% Kab
D-47 9BK 0601 263 BOLT M8x12¢ 2
NSO vFXE 4T
D-48 G08 0391 000 PIPE, 1
NP PL HhT—
D-49 G08 0396 000 COLLAR 1
== 748 99X Hhv
D-50 | GO8 0393 000 COVER, case upper 1
2 GTIF NP Fe v
D-51\ | GO8 0394 000 | CHAIN, send 1 u
‘ FA42 PO LP
p-52 G08 0395 000 SEND SHAFT, second 1
ATOH b
D-53 G08 0356 000 SPROCKET 14T 1
K—=n 7Yy
D-54 9BB 6001 002 BEARING, ball 2

-13-




D.

s () Bf%
SENDER (LEFT) GROUP

Riti&S 2 - F &3 a8 ) 3 R % R ] &
NO. CODE NO. PARTS NAME Q'TY REMARKS

AF wZ Yoy

D-55 | 9RR 2800 005 RING, snap 284 1
ro¥ 4F =2

D-56 | G08 0609 000 MARK 2
ATakl bk MY2s Kb

D-57 | G08 0358 002 BOLT, sprocket fitting 2
ARFes b 2 Hho-—

D-58 | GO8 0363 000 COLLAR, sprocekt shaft 1
NPy Gy RAFT

D-59 | GO8 0416 000 METALLIC, fitting 1
THIE $FIRY

D-60 9CD 0801 803 SCREW, M8x18¢ 1
n—5—= F4¥%xr (C

D-61 G08 0397 000 SUPPORT (C), roller 1
Lo xsF Kb

D-62 | 9BK 0601 263 BOLT, M6x12 ¢ 4
S e P

D-63 | 9BK 0801 653 BOLT, M8x16 ¢ 2
S I P

D-64 9BK 0802 053 BOLT, M8x20 1
EFHH R

D-65 | 9FW 0800 003 WASHER, plain 3
=R TZE UE P

D-66 | GO8 0398 000 COVER, case under 1
Bei— PWZSF Kb B )

D-67 | GO8 0354 000 BOLT (B), cover fitting 3
HI— A

D-68 | GO8 0803 000 COLLAR (L) 1
FrZ Y S, 8= BV bl 3140

D-69 | GO8 0805 000 TORQUE —ﬁ 1 |RHEEST70~753Ls
274N K=

D-70 | GO8 0807 000 BOSS, -—____—T 1 "
ATV

D-71 | GO8 0808 001 SPRING 1 "
W H 2

D-72 | M84 0216 000 WASHER 1 "
AF - K=

D-73 | 9SB 0800 100 BALL, steel 8¢ 2 W
RF g7 Wy

D-74 | 9RR 3000 005 RING, snap 308 1 "
Z27ad 4 b

D-75 G08 0806 000 SPROCKET 1 u
*+77‘

D-76 | GO8 0809 000 CAP 1

-14-
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E ;

X () B

SENDER (RIGHT) GROUP

Rt &S a - F# 5 a8 ah & 41 ¥ R i -3

NO. CODE NO. PARTS NAME 0Ty REMARKS
Tl Y2y ($F)

E- 1 G08 0422 001 PLATE (R), distribute fitting 1
YA 4

E- 2 9SW 0800 003 WASHER, spring M8 1
F b ’

E- 3 ONT 0800 003 NUT M8 1
SR H R

E- 4 9SW 1000 003 WASHER, spring M10 1
F 5 b

E- 5 9NT 1000 003 NUT M10 1
Ty uiy (I¥)hy

E- 6 G08 0424 001 PLATE (R), distribute 1
X3 s¥x HKab

E- 7 9BK 0601 253 BOLT, with washer spring M6x12 2
PA AV A7 B S | . 4

E- 8 G08 0426 000 END REED, send 1
A b

E- 9 9BT 0601 203 BOLT M6x12¢ 2
2R H A

E-10 9SW 0600 003 WASHER, spring M6 2
F o b

E-11 9NT 0600 003 NUT M6 2
T HA N

E-12 GO08 0431 001 GUIDE, send 1
FHab .

E-13 9BT 0801 603 BOLT M8x16 1
IR A A

E-14 9SW 0800 003 WASHER, spring M8 1
+ 9 b

E-15 9NT 0800 003 NUT M8 1
T = hr

E-16 G08 0432 001 DEVIDER 1
b

E-17 9BT 0801 603 BOLT M8x167¢ 3
[0 B 3

E-18 9FW 0800 003 WASHER, plain 2
NIYY WA= (I R)h»

E-19 G08 0352 000 COVER (R.L), send 1
v H R

E-20 9FW 0800 003 WASHER, plain 5
Hei— by Kabk (A)

E-21 G08 0353 000 BOLT (A), cover fitting 1
#os= FYIH KA (B)

E-22 G08 0354 000 BOLT (B), cover fitting 4
A7ay 4y b (A)

E-23 G08 0355 000 SPROCKET (A) 13T 1
x7'af .y, b

E-24 G08 0356 000 SPROCKET 14T 2
27as 4 F(B)

E-25 G08 0357 000 SPROCKET (B) 13T 1
Z2Fas y b FPYVE Kab

E-26 | GO08 0358 002 BOLT, sprocket fitting 2 €€
29X NP F

E-27 G08 0359 000 CHAIN, send 144 ) > 2 1 i

-16-




E s

HX () BfE
SENDER (RIGHT) GROUP

RitES 2 - F & 5 a8 oh £ 78 B R i =

NO CODE NO. PARTS NAME Q'TY REMARKS
Koo XF Yoo

E-28 9BB 6001 002 BEARING, ball 4
AFf w7 NI

E-29 9RR 2800 005 RING, snap 28¢ 3
€ H R ’

E-30 9FW 0500 003 WASHER, plain S54x16¢ 1
A b

E-31 9BT 0501 003 BOLT  M5x10¢ 1
SR H A

E-32 9SW 0500 003 WASHER, spring M5 1
SaF S S

E-33 9BK 0801 253 BOLT M8x12¢ 2
NSPY PpR= ¥ YxT Hr

E-34 G08 0365 000 COVER (R.H), send 1
ES%2% Kb

E-35 9BK 0801 663 BOLT, M8x16 ¢ 4
23%2F HEb *

E-36 9BK 0602 053 BOLT 2
FY2sy KFA(A)

E-37 G08 0351 000 BOSi (A), fitting 1
K

E-38 9BT 0801 003 BOLT  M8x10 ¢ 1
Faeretl) hFT

E-39 G08 0362 000 BRACKET, chain 1
T4y Fyb

E-40 9NP 0600 040 NUT, nylon 1
AFayr oy bF2 hI-—

E-41 G08 0363 000 COLLER, sprocket, shaft 1
SAFYH A

E-42 9SW 1000 003 WASHER, spring MI0 2
+ 5 b

E-43 9NT 1000 003 NUT M10 2
NLSDD Pi— AT

E-44 G08 0366 000 STAY, send cover 1
SR H A

E-45 9SW 0800 003 WASHER, spring M8 1
# 5 b

E-46 9NT 0800 003 NUT M8 1
wY Y HAY 42 A

E-47 G08 0411 000 PLATE, send guide 1
k7538 2% Kb

E-48 9BK 0601 263 BOLT Mé6x12¢ 3
TyFr4 4%

E-49 G08 0412 000 PLATE, 1
AN N—=r

E-50 G08 0413 001 REEL, guide 1
AYIY 7 F¥x 3R

E-51 G08 0414 000 SPRING, send 4
S R S T

E-52 9BK 0601 263 BOLT, M6x12 ¢ 8
wHYY AYEL

E-53 G08 0415 001 SUPPORT, send 1
SARH F

E-54 9SW 0600 003 WASHER, spring M6 4
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E.

#05% (45) BOIE
SENDER (RIGHT) GROUP

RiEL#S 2 - F & S i ah £ Pr B R 7] [

NO. CODE NO. PARTS NAME Q'TY REMARKS
Hn b

E-55 9BT 0601 003 BOLT M6x10 ¢ 4
U st

E-56 9NP 0600 053 U-NUT 4
hT—- IF

E-57 G08 0804 000 COLLAR (R) 1
r2 3 7’— T v jtﬁﬁﬁ]

E-58 | GO8 0805 000 TORQUE RMETOW 1 AH#ES 59~64 &1
S - I S

E-59 G08 0806 000 SPROCKET —_— 1 "
274 F KX

E-60 G08 0807 000 BOSS 1 "
ANy

E-61 G08 0808 001 SPRING 1 "
o H A

E-62 M84 0216 000 WASHER 1 '
RARF = K=

E-63 9BB 0800 000 BOLL, steel 8¢ 2 "
RF o7 W

E-64 9RR 3000 005 RING, snap 309 —_— 1 "
*yo7

E-65 G08 0809 000 CAP 1
Ty 4F ==2

E-66 G08 0609 000 MARK, 1
RS)OhT RIar gyt HhT-—

E-67 A08 0364 000 COLLAR, I
DY rE— HHA

E-68 G08 0361 000 WASHER, counter 1
Ta Fyou 7

E-69 T12 0163 000 CAP, rubber 104 1
Fauty HHRE

E-70 G08 0369 000 WASHER, 1
sxg Y Y P =R

E-71 G08 0603 0901 MARK 1
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s Fa ME

I NI hHhiN—
ENGINE & BELT COVER TENSION GROUP

I
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I« NILhHIN— -

T aBE

ENGINE & BELT COVER TENSION GROUP

RLES a1 - F# S a8 o £ 3 B R i 3
NO. CODE NO. PARTS NAME Q'TYy REMARKS
TyoY V=i
F- 1 G08 0301 000 FRAME, engine 1
H b
F- 2 9BT 0813 003 BOLT  M8x130L 4
[ i B 8
F- 3 9SW 0800 003 WASHER, spring 4
+ v b
F- 4 9NT 0800 003 NUT 4
Rixhy hF
F- 5 G08 0302 000 METALLIC FITTING, spring 1
Fr gy T—d
F- 6 G08 0303 001 ARM, tension 1
Frv gy 230 A-S
F- 7 M66 0843 000 ROLLER, tension 1
RFu7 W
F- 8 9RS 1000 005 RING, snap 1 )
RAN ARFW2 S
F- 9 | MO9S 0417 000 SPRING, stand 1
e 7Y H A
F-10 | 9FW 1200 003 WASHER, plain 3 |M80 1312 001
gy F=2MEEM
F-11 9SW 0302 503 PIN, split 1
Ty TW—AL AT —
F-12 | GO8 0304 001 STAY, engine frame 2
A S S N .
F-13 | 9BK 0801 653 BOLT, with spring washer 2
Arh
F-14 9BT 0801 603 BOLT 2
B b & 8
F-15 | 9SW 0800 003 WASHER, spring 2
+ v b
F-16 ONT 0800 003 NUT 2
WOy TL Hhy
F-17 G08 0305 001 RUBBER, buffer 2
Yy TuL Hr
F-18 | M80 1312 001 RUBBER, buffer 2
e HHA
F-19 9FW 1000 003 WASHER, plain 8
SRR WA
F-20 9SW 1000 003 WASHER, spring 6
+ v b
F-21 9NT 1000 003 NUT 6
F40r *yl‘
F-22 9NP 1000 043 NUT, nylon 2
Ty vyk
F-23 G08 0306 000 ROD, safety 1
es HHA
F-24 9FW 0600 003 WASHER, plain 1
7
F-25 98T 0251 503 PIN, split 1
395 Toryr( fkT240A) RN T
F-26 CGE GEF1 3SE ENGINE 1 GEF 13SE
SN B (U B P2 87
F-27 G08 0311 000 PLATE, 1
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F .

IO - NIWbhBhiIN—+ T a B8

ENGINE & BELT COVER TENSION GROUP

Ritiih 5 31 - K& S a8 an £ ¥ R 1% i3
NO . CODE NO. PARTS NAME Q' TY REMARKS
bk 9F Ae—- A2
F-28 | GO8 0313 000 REAR COVER ASS'Y, belt 1
Tyoy _Xpabh Heeie Hhy
F-29 | GO8 0314 000 COVER ASS'Y, engine 1
N g FT&
E-30 | M49 0718 000 RUBBER, buffer 1
L7532y % Kak M8x16¢
F-31 | 9BK 08016 663 | BOLT, with washer spring plain 6
AR oF Kb
F-32 | 9BK 0601 253 BOLT, with washer spring M6x12¢ 4
ZF -
F-33 | GO8 0315 000 STAY 1
b 9y
F-34 G08 0316 000 SUPPORT, belt 1
TV F—Y—
‘F-35 | GO8 0321 000 PULLEY, engine 1
V ~<ab A3S4rF
F-36 | 9VA 0350 001 "v''" BELT 1
a7y JVY -
F-37 | T12 0565 000 PULLEY, 1
-’F—
F-38 9KY 0502 500 KEY 5x5x25¢ 1
SN
F-39 | M58 0813 000 STOPPER, belt 1
NAh AYT H T .
F-40 | GO08 0322 000 COLLER, stopper belt 3 |
(AR B S
F-41 9FW 0800 003 WASHER, plain M8 1
S
F-42 9SW 0800 003 WASHER, spring 1
B
F-43 9BT 0803 503 BOLT  M8x35L 1
A b
F-44 9BT 0801 603 BOLT  M8x16L 1
~NAb hei— v
F-45 G08 0323 000 JOINT, belt cover 1
#._
F-46 9KY 0503 600 KEY 5x5x36¢ 1 x o MR
BN A
F-47 9FW 0802 603 WASHER, plain 8.49x266x3.2t 1 ”
A S
F-48 | 9SW 0800 003 WASHER, spring M8 1 7
Kb
F-49 9BT 0802 003 BOLT  M8x20¢ 1 ”
F-50 | T12 0968 000 MARK 1
b Hi—- ==7
F-51 G08 0602 000 MARK 1
Ty Bub AFZT
F-52 G08 0307 000 METALLIC, fitting 1 | BBRIS8 &R /¢
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N KL - 22 bR—JLRER

HANDLE & CONTROL GROUP

RLES 2 - F & 8 a8 &h £ o ¥ 2 ) 3

NO. CODE NO. PARTS NAME Q'TY REMARKS
PR W

G- 1 G08 0451 001 HANDLE ASS'Y 1
F o K

G- 2 9NT 1200 003 NUT M12 1
SR A A

G- 3 9SW 1200 003 WASHER, spring 1
NN foi—

G- 4 S45 0213 001 COVER, handle 1
BRI E Y TFYR aFY

G- 5 9CR 0501 043 SCREW 3
NP RF—

G- 6 G08 0452 000 STAY, handle 2
SR E Kb

G- 7 9BK 0801 653 BOLT 2
MmN =HY

G- 8 106 0420 000 GLIP, handle 2 .
nraAY 77 4 F b-

G- 9 GO8 0461 001 LEVER, clutch 1
S e

G-10 T10 0272 000 PIN, axle 1
RY

G-11 9RP 0816 003 "R'" PIN 8¢ 2
b7 HH R

G-12 9FW 0800 003 WASHER, plain 2
7Y w7

G-13 M25 0421 000 GLIP 1 i)
NIV Y 77 9F Byb

G-14 G08 0462 002 ROD, clutch 1
Vg o7

G-15 G08 0463 000 SHAFT 1
A b

G-16 9BT 0801 003 BOLT 1
7 =

G-17 9ST 0252 003 PIN, split 2.54x20¢ 1
(SR B

G-18 9FW 0600 003 WASHER, plain M6 1
SR, b AN i

G-19 G08 0465 000 LEVER, close 1
7Y o7

G-20 M25 0420 000 GLIP 1 Be
Vel ¥y

G-21 T10 0272 000 PIN, axle 1
R ¢~

G-22 9RP 0816 003 '""R" PIN 8¢ 1
[0/ B

G-23 9FW 0800 003 WASHER, plain M8 2
7 e

G-24 9ST 0252 003 PIN, split 2.5x20¢ 1
YaldZ YFY wyb

G-25 G08 0466 000 ROD 1
g, KYWYT KPS

G-26 | T12 0414 000 METALLIC, fitting 1
b

G-27 9BT 0801 203 BOLT M8x12L 1
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N2 FIL- Ol bO—JuRiR
HANDLE & CONTROL GROUP

RES 2 - F & B a8 o & 713 ¥ & i e
NO CODE NO. PARTS NAME Q'TY REMARKS
e 7Y H A
G-28 9FW 0800 003 WASHER, plain 1
7Yy
G-29 98T 0252 003 PIN, split 2.5x20¢ 1
Q=X FuF
G-30 BND 2137 100A LAMP, working 1
FHr b
G-31 9BT 0801 603 BOLT M8x16L 1
SREAYH R
G-32 9SW 0800 003 WASHER, spring M8 1
+ 4 b
G-33 9NT 0800 003 NUT M8 1
Ay 27 4F UAx-—
G-34 G08 0551 000 WIRE, main clutch 1
Jvaw 235 .F Z4X¥—
G-35 G08 0552 001 WIRE, 1
AA 7Y G4 X —
G-36 G08 0553 000 WIRE 1
TFTZ2En 94—
G-37 G08 0554 000 WIRE 1
25 9% Vile Touv
G-38 E12 3100 040 LEVER ASS'Y, clutch 1 (#4223 .8
TIE V= T,y
G-39 | E22 3137 010 LEVER ASS'Y, combination 1 |EfFZ77,Fv-<-H
27 wF Voi— T omss
G-40 E11l 3127 010 LEVER ASS'Y, clutch 1 |x4~78
AR Gg IR ~NpNp
G-41 T15 0587 000 BELT 3
ES T R=w ¥
G-42 | MO8 1016 000 PIN, clevis 2
7ye
G-43 9ST 0161 503 PIN, split 3
e Z¥H L
G-44 9FW 0600 003 WASHER, plain 1
A4 23 yF w—=2
G-45 G08 0607 000 MARK, main clutch 1
WaA 2 ==—=2
G-46 T10 0659 000 MARK, swing "'w" 1
NI L TwF T
G-47 G08 0606 000 MARK 1
AFY 2% ,9 =—2
G-48 S68 0613 000 MARK 1
Yoak iy
G-49 G08 0601 000 PLATE, main BK-3 1
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H.

ANIFEY Ky 7 X - X FIREF

BEVEL GEAR BOX & CUTTER GROUP

Rit&ES a - F & 5 a8 &h £ B R i ®

NO. CODE NO. PARTS NAME 0*TY REMARKS
AN = -2

H- 1 GO08 0171 001 BEVEL CASE, WAW 1
NN - =g

H- 2 | GO8 0172 001 PINION, bevel gear 1
NRN K-

H- 3 | GO8 0173 000 GEAR, bevel 1
25 P

H- 4 G08 0174 000 SHAFT, verticol 1
TyJy ¥Hr vz

H- 5 G08 0175 000 WASHER, discus upper 1
Ty HHE v£

H- 6 | GO8 0176 000 WASHER, discus down 1
Ry X

H- 7 G08 0177 000 PACKING 1
= XFTYT

H- 8 9BB 6001 000 BEARING, ball 1
K= Ty

H- 9 9BB 6002 000 BEARING, ball 2
K= 7Yy

H-10 9BB 6003 000 BEARING, ball 1
2y o7 Y KA

H-11 9RR 3500 005 RING, snap (hole) 1
2+, 7 YV WE

H-12 9RS 1500 005 RING, snap (shaft) 1
FA4r v—nr TC .

H-13 90S 1735 0804 SEAL, oil 1
ny,7 Feb EEYVRD

H-14 9NL 1000 103 NUT, lock 2
F VI =N/

H-15 G08 0178 000 SAW, round 1 |(#+7 7=)
Fr)oen Hie B

H-16 G08 0179 000 COVER ASS'Y, cut 1
SNEVX DFHU

H-17 | 9CR 0501 043 SCREW, w~ith spring washer 3
TrEY EaVy =—2

H-18 T12 0967 000 MARK, 1
TrEy ¥ a9 =-=7

H-19 M86 0717 000 MARK, 1
wr b

H-20 9BT 1001 003 BOLT 1 Sens0
Y= Ty —

H-21 | 90S 1022 200 WASHER, seal 10 1 "
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Fxh— AMAE

CHAIN CASE GROUP

REES 3 - F # 5 & & 23 B R £ 4
ND. CODE NO PARTS NAME Q'TY REMARKS
27 ==X o545 hr
I- 1 | G0O8 0221 000 CASE, chain 1
K= =YW
I- 2 | 9BB 6007 002 BEARING, ball 1
K= =_TY27
I- 3 | 9BB 6005 002 BEARING, ball 2
AY 7 N
I- 4 | 9RR 6200 005 RING, snap 1
RF a7 Vo
I- 5 | SRR 4700 005 RING, snap 2
29 yF =R Ryk
I- 6 | GOS8 0222 000 PACKING, clutch case 1
2 h7—
I- 7 | GO8 0223 000 COLLER, axle 1
Va2 ARVeTubF h
I- 8 | GOS8 0225 001 SPROCKET ASS'Y, axle 1 .
XF 97 W7
I- 9 | 9RS 2500 005 RING, snap 1
AR VHF KEah
I-10 | 9BK 0802 553 BOLT, with spring washer 3
T-— A9z ¥HZ
I-11 MO7 0813 000 WASHER, pulley 2
HAEve Kb
1-12 | 9BK 0601 253 BOLT, with spring washer 2
= A2t —
1-13 | G08 0226 000 COVER, chain 1
EFHH
1-14 9FW 1600 003 WASHER, plain 1
0,2 T4tk
I[-15 | 9NL 1600 013 NUT, lock 1
Tzt
I-16 | GO8 0228 000 1
k2943
1-17 | 9FW 0100 003 WASHER, plain 1
7Y
I-18 | 95T 0252 003 PIN, sprit 1
- Bom Aol %
[-19 | SRC 0410 600 CHAIN, roller 1 60V -2
w22 RFas .yt
I-20 | GO8 0233 000 SPROCKET, 1
ZF o7 NrY
I-21 9RS 3500 005 RING, snap 1
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J 3R/ v MRAE
« BUNDLE BUCKET GROUP
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J.

3R/ oy MR

BUNDLE BUCKET GROUP

RS 2 - K& S =B an & b2 ¥ R ] ®
NO CODE NO. PARTS NAME Q'Ty REMARKS
Ya%sS I STy b
J-1 G08 0510 000 BUCKET, bundle 1
e 9 H R
J- 2 | 9FW 0800 003 WASHER, plain M8 2
RE ’
J- 3 | 9RP 0816 003 "R'" PIN 8 3 1
R b V7
J- 4 | GO8 0501 000 SHAFT, bucket 1
PR S e P
J- 5| 9BK 0801 653 BOLT, with washer spring 2
e HR
J- 6 | 9FW 1200 003 WASHER, plain 1
RY >~
J- 7 9RP 1223 003 "R'" PIN 1

-30-




K Hi— - BRAFE
« COVER & WHEEL GROUP
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HN— - BERAE

COVER & WHEEL GROUP

REES 2 - F # 5 a8 ah & {2 B R i ®

NO. CODE NO. PARTS NAME Q'TY REMARKS
Eo— 24X T o¥

K- 1 | €25 1670 008 TIRE ASS'Y, pillow 1 |Ri&ES2~98Y
va— Z4¥x

K- 2 TIRE, pillow  16x7.0-8 — 1
’7‘&"‘7. ’

K- 3 TUBE 1
FA=n (e£))

K- 4 WHEEL (L) 1
w4 = (3I%)

K- 5 WHEEL (R) 1
/\'v#--/

K- 6 PACKING 1
AN b

K- 7 | 9BT 0801 203 BOLT, M8x12 6
v b

K- 8 | 9NT 0800 003 NUT, M8 6 5
2SF YA F

K- 9 | 9SW 0800 003 WASHER, spring 8¢ 6
VPP ¥

K-10 | M26 1111 000 PIN, axle 108 1
R¥ >~

K-11 | SRP 1023 003 YRYPIN 109 1
-"/,‘,l}y ~T

K-12 | GO8 0231 001 HUB, 1
A p .

K-13 | 9BT 1001 003 BOLT  M10x10 1
Fv b

K-14 | 9BT 1002 003 BOLT  M10x20 4
23 H A

K-15 | 9SW 1000 003 WASHER, spring M10 4
,—'y“

K-16 | 9NT 1000 003 NUT M10 4
TNy H-F HHRE

K-17 | GO8 0232 000 WASHER, bearing 1
VeI AT -

K-18 | GO08 0227 000 STAY, axle 1
K=t TS

K-19 | 9BB 6203 002 BEARING, ball 1
2F o7 W7

K-20 | 9RR 4000 005 RING, snap 1
F=l)— AYT FHHE

K-21 | MO7 0813 000 WASHER, pulley suppor 1
SRV Fx Kb

K-22 | 9BK 0601 253 BOLT, with washer spring 1
AAX Hoi-

K-23 | GO8 0531 000 COVER, tire 1
S RAS SR S

K-24 | 9BK 0601 263 BOLT, with washer spring Méx12 2
AYENT Bt

K-25 | GO8 0532 000 COVER 1
T T

K-26 | 9BK 0601 663 BOLT, with spring washer 3
eF.5F%vF HmFP

K-27 9BK 0601 263 BOLT, with spring washer 2
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K.

Hs— - HEwAE

COVER & WHEEL GROUP

RS 2 - F & B 28 an £ 73 ¥ R ¥ ®

NO. CODE NO. PARTS NAME Q'TY REMARKS
Syl Hhv

K-28 G08 0224 000 AXLE 1
Dg—h Ir—=R Falar w—2

K-29 G08 0613 000 MARK, 1
ARZV 43— A eZ))

K-30 G08 0701 000 SCRAPER(L) ,A 1 OPTION
RIV yoim A I H

K-31 G0O8 0702 000 SCRAPER(R) .A 1 ”
EZRRIF Kb

K-32 9BK 0801 663 BOLT,with washer M8x12¢ 4 ”
EoHH A

K-33 9FW 0800 003 WASHER, plain 4 g
171/7/"'— B

K-34 G08 0703 000 SCREPER, B 1 g
RAZF Kk

K-35 | 9BK 0801 653 BOLT ,with washer M8x16¢ 2 %
AYLY HA4VY Y=

K-36 G08 6533 000 REAL GUIDE 1
Zﬁl/.y/\'-—

K-37 G08 0534 000 SCRAPER 1
Fer 1Y hE ==

K-38 | GO8 0608 000 MARK 1
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